

## Corrosion Test Results

### 25% Sulfuric Acid @ 150 F

#### PERCENT RETENTION

#### TYPE OF ATTACK

Resin	Veil	Month	Barcol	Flex Strength	Flex Modules	Wicking	Resin Attack	Blistering	Delamination	Discoloration	Cracking
922	"A" glass	6	88	83	91	N+	N	N-S	N	S	N
		12	96	78	86	S	N	N-S	N-S	S+	N
922	"C" glass	6	96	79	100	N	N	N	N	N-S	N
		12	96	69	94	N+	N	N	N	S+	N
922	Nexus	6	91	70	93	N	N	N	N	N-S	N
		12	93	87	92	N	N	N	N	S	N
922	Halar	6	93	70	94	N	N	N	N	S	N
		12	95	80	94	N	N	N	N	S	N

## 37% Hydrochloric Acid @ 180 F

#### PERCENT RETENTION

#### TYPE OF ATTACK

Resin	Veil	Month	Barcol	Flex Strength	Flex Modules	Wicking	Resin Attack	Blistering	Delamination	Discoloration	Cracking
970/35	"A" glass	6	90	60	91	S-M	N	M	N	SV	N
		12	94	56	86	M	N	M	N	SV	N
970/35	"C" glass	6	98	67	100	S-M	N	M-SV	N	M-SV	N
		12	93	45	94	M+	N	M-SV	N	SV	N
970/35	Nexus	6	80	51	93	UN	N	M+	N	M-SV	N
		12	84	39	92	UD	N	M-SV	N	SV	N
970/35	Halar	6	95	51	94	M	N	S	N	SV	N
		12	97	51	94	UD	N	S	N	SV	N

Degree of Attack: N—Negligible, S—Slight, M—Moderate, SV—Severe, UN—Undetermined (very disclosed)